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1. NAME OF THE MEDICINAL PRODUCT

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
 

3. PHARMACEUTICAL FORM

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

4.2 Posology and method of administration 

Patients with renal or hepatic impairment 

 
Elderly patients

Paediatric population 

Precautions to be taken before handling or administering the medicinal product 
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4.3 Contraindications

 
 
 

4.4 Special warnings and precautions for use 
 

4.5 Interaction with other medicinal products and other forms of interaction

4.6 Fertility, pregnancy and lactation 
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4.7 Effects on ability to drive and use machines

4.8 Undesirable effects 

 

 

 
 

 
Substance-specific side effects: 

Procedure-related side effects 
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4.9 Overdose
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5. PHARMACOLOGICAL PROPERTIES
 
5.1  Pharmacodynamic properties
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5.2 Pharmacokinetic properties 
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5.3 Preclinical safety data

in vitro in vivo

in vivo

6. PHARMACEUTICAL PARTICULARS 

6.1 List of excipients 
 

6.2 Incompatibilities

6.3 Shelf life
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6.4 Special precautions for storage

6.5 Nature and contents of container

6.6 Special precautions for disposal and other handling

7. MARKETING AUTHORISATION HOLDER  

8. MARKETING AUTHORISATION NUMBER(S)  

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

10. DATE OF REVISION OF THE TEXT 
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ANNEX II

A. MANUFACTURER RESPONSIBLE FOR BATCH RELEASE 

B. CONDITIONS OR RESTRICTIONS REGARDING SUPPLY AND USE 
 
C. OTHER CONDITIONS AND REQUIREMENTS OF THE MARKETING 

AUTHORISATION 
 
D. CONDITIONS OR RESTRICTIONS WITH REGARD TO THE SAFE AND 

EFFECTIVE USE OF THE MEDICINAL PRODUCT 
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A. MANUFACTURER RESPONSIBLE FOR BATCH RELEASE

B. CONDITIONS OR RESTRICTIONS REGARDING SUPPLY AND USE 

C. OTHER CONDITIONS AND REQUIREMENTS OF THE MARKETING 
AUTHORISATION 

 Periodic Safety Update Reports 

D. CONDITIONS OR RESTRICTIONS WITH REGARD TO THE SAFE AND 
EFFECTIVE USE OF THE MEDICINAL PRODUCT 

 Risk Management Plan (RMP) 

 
 

 Additional risk minimisation measures
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ANNEX III 
 

LABELLING AND PACKAGE LEAFLET 
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A. LABELLING 
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9. SPECIAL STORAGE CONDITIONS

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS 
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF 
APPROPRIATE 

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER 

12. MARKETING AUTHORISATION NUMBER(S) 

13. BATCH NUMBER

14. GENERAL CLASSIFICATION FOR SUPPLY

15. INSTRUCTIONS ON USE

16. INFORMATION IN BRAILLE
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PARTICULARS TO APPEAR ON THE IMMEDIATE PACKAGING 

Vial label

1. NAME OF THE MEDICINAL PRODUCT

2. STATEMENT OF ACTIVE SUBSTANCE(S) 

3. LIST OF EXCIPIENTS

4. PHARMACEUTICAL FORM AND CONTENTS

5. METHOD AND ROUTE(S) OF ADMINISTRATION
 

6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT 
OF THE SIGHT AND REACH OF CHILDREN

7. OTHER SPECIAL WARNING(S), IF NECESSARY

8. EXPIRY DATE

9. SPECIAL STORAGE CONDITIONS
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10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS 
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF 
APPROPRIATE 

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER 

12. MARKETING AUTHORISATION NUMBER(S) 

13. BATCH NUMBER

14. GENERAL CLASSIFICATION FOR SUPPLY

15. INSTRUCTIONS ON USE

16. INFORMATION IN BRAILLE
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B. PACKAGE LEAFLET
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Package leaflet: Information for the user 
 

Gliolan 30 mg/ml powder for oral solution 

Read all of this leaflet carefully before you start taking this medicine because it contains 
important information for you.

What is in this leaflet

1. What Gliolan is and what it is used for 

2. What you need to know before you take Gliolan 

Do not take Gliolan

Warnings and precautions 

protect your eyes and skin from strong 
light

heart disease

Patients with renal or hepatic impairment 

Elderly patients 
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Children and adolescents (< 18 years) 

Other medicines and Gliolan

Gliolan with food and drink 

Pregnancy and breast-feeding 
Pregnancy 

Breast-feeding

 
 
Driving and using machines

3. How to take Gliolan 

If you take more Gliolan than you should 

If you forget to take Gliolan
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4. Possible side effects

Uncommon side effects (may affect up to 1 in 100 people): 

Very common side effects (may affect more than 1 in 10 people): 

 
Common side effects (may affect up to 1 in 10 people): 

Uncommon side effects (may affect up to 1 in 100 people): 

Very rare side effects (may affect up to 1 in 10,000 people) or not known (frequency cannot 
be estimated from the available data): 

Reporting of side effects 

5. How to store Gliolan
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6. Contents of the pack and other information 

What Gliolan contains 

 

What Gliolan looks like and contents of the pack 

Marketing Authorisation Holder 

Manufacturer 

 

This leaflet was last revised in
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ANNEX
 

CONDITIONS OR RESTRICTIONS WITH REGARD TO THE SAFE AND EFFECTIVE USE 
OF THE MEDICINAL PRODUCT TO BE IMPLEMENTED BY THE MEMBER STATES 
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CONDITIONS OR RESTRICTIONS WITH REGARD TO THE SAFE AND 
EFFECTIVE USE OF THE MEDICINAL PRODUCT TO BE IMPLEMENTED BY THE 
MEMBER STATES 
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